
AirRaid Rower Owner’s Manual

 





3 
 

BEFORE YOU BEGIN 
 

Thank you for choosing the ROWER. We take 
great pride in producing this quality product and 
hope it will provide many hours of quality exercise 
to make you feel better, look better, and enjoy 
life to its fullest. 

It's a proven fact that a regular exercise program 
can improve your physical and mental health. 
Too often, our busy lifestyles limit our time and 
opportunity to exercise. The ROWER provides a 

convenient and simple method to begin your 
journey of getting your body in shape and achieving 
a happier and healthier lifestyle. 

Before reading further, please review the 
drawing below and familiarize yourself with the 
parts that are labeled. 

Read this manual carefully before using the 
ROWER. 

  
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
THE FOLLOWING TOOLS ARE INCLUDED FOR ASSEMBLY : 

 
Allen Wrench (6mm) Screwdriver 

 
Wrench 

Foot Cushion

Seat

Rail

Back Cover

Pedal Support Plate

Main Frame

Foot Cushion

Left and Right
Support Leg

Damper

Right Fan 
Shrould

Console Monitor Post

Cell Phone Bracket

Console Monitor

Handlebar

Handlebar Holder

Foot Pedal

Pedal Strap

 



EQUIPMENT WARNING, WARNING LABELS

This chart is provided to help identify the warning, caution, and notice labels on the ROWER.
Please take a moment to familiarize yourself with all of the warning, caution, and notice labels.

Label is larger than actual size

C1 WARNING LABEL

4 



HARDWARE IDENTIFICATION CHART
This chart is provided to help identify the fasteners used in the assembly process. Place the washers or 
the ends of the bolts or screws on the circles to check for the correct diameter. Use the small scale to 
check the length of the bolts and screws.

3/16" 1/4" 5/16" 3/8" 1/2"

INCHES

0 1/2 1 1/2 2 1/2 3 1/2 4 1/2 5 1/2 6
in.

0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150
mm.

MILLIMETERS length

6 8 10 12

NOTICE: The length of all bolts and screws, except those with flat
heads, is measured from below the head to the end of the bolt 
or screw. Flat head bolts and screws are measured from the 
top of the head to the end of the bolt or screw.

length

After unpacking the unit, open the hardware bag and make sure that you have all the following 
fasteners. Some fasteners may be already attached to the parts.

Part Number and Description Qty

78      Button Head Cap Screw, M8x75mm            1

                             79      Flat Washer, M8                                                 10

                                                                             80      Nylon Lock Nut, M8                                           1

81      Socket Head Cap Screw, M8x12mm             8

173      Socket Head Cap Screw, M8x20mm         1

178       Foot Pedal End Cap, M8                                           1

98      Pull Pin                                                                1

5

131      Philip Pan Head Screw, M6x12mm       3

139      Pedal Shaft 16mm       1

84 Socket Head Cap Screw, M10 x160mm 2     
 



HARDWARE IDENTIFICATION CHART

Part Number and Description Qty

117      Button Head Cap Screw, M8x20mm            1

6

 

83     Philips Flat Head Screw, M6x16mm            2 

9     Foot Pedal End Cap, M10 (Large Hole)           2
 

59     Foot Cushion            2

 
67     Back Cover            1

 

116    Stopper Bumper            1
 



ASSEMBLY  INSTRUCTIONS

STEP 1

7

First, take out the packing materials Styrofoam (A), Styrofoam (B) and Styrofoam (C). Then stack 
Styrofoam (B) on the top of Styrofoam (A) as the picture. Take the Main Frame (182) out from the 
carton and put it on both Styrofoam (B & A) and Styrofoam (C) as the picture shown. The Right 
and Left Fan Shrouds (43 & 44) should be placed in the groove of  Styrofoam (A)..
NOTE: Fan Shrounds will be easy damaged if the whole product is placed on the ground directly 
during the assembly.        

 

A

B

C

C

A

B

182

C



8

 

STEP 2 

STEP 3 
Attach the Front Stabilizer (4) to Left and Right Support Legs (7& 8) using: 4 PCs of 
M8x12mm Socket Head Cap Screw (81) and M8 Flat Washer (79). Then tighten all bolts.  
  
NOTE: Fully tighten bolts at end of above steps 

 

 
 
 
 

Turn the main assembly of the ROWER upside down and place it in the packing material
Styrofoam( B & A) and Styrofoam (C) to avoid damage of housing.
Attach Left and Right Support Legs (7 & 8) to the Main Fram (182) using: 4 PCs of M8x12mm
Socket Head Cap Screw (81) and M8 Flat Washer (79).

 

182

79
81

 



ASSEMBLY INSTRUCTI NS

 

 

9 
 

STEP 4 
Lift up the Main Frame (182). Insert the Pedal Shaft 16mm (139) through right and left Pedal 
Support Plate (184) and Main Frame (182). Attach Pedal Support Plate (184) lower part on 
Main Frame (182) by using Socket Head Cap Screw, M8X20 (173) and Foot Pedal End Cap (178).  

Attach Pedal Support Plate (184) upper part on Main Frame (182) by using Socket Head Cap 
Screw, M10X160 (84) and Foot Pedal End Cap, Large Hole (9).  

Assemble the Foot Pad (59) onto the Rail (183). Then Assemble the Seat Set (51) into the 
Rail (183). Attach the Rail End Cap (67) to the Rail (183) by using 2 PCs of 
Philips Flat Head Screw, M6X16 (83). 

Attach the Stopper Bumper (116) to the Rail (183) by using 1 PC of Socket Head Cap 
Screw, M8X20(117) and 1 PC of M8 Flat Washer (79). 

 

STEP 5 

 

 

 
 
 

 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 

NOTE: Fully tighten bolts at end of this step.  
 

84

139

84
9

173
178

184

184

9

182

 

83

51

67

59

59

183

183

116

117

79



 

One hand hold the Pedal Strap (47) and lifts up the Main Frame (182), while the other hand 
lifts up the Rail Frame (183). Insert the Rail Frame (183) into the Main Frame (182). Make the 
Pedal Shaft 12mm (140) fit into the gap in the Rail Frame (182). Finally, insert the Pull Pin (98)
into the Main Frame (182).

STEP 6 

 

 
 
 

 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 

10 
 

 










































